001

36 35 34

\
o
EE:::;:D@

O—

TRACTORS PRIOR TO NO. 7144 =l

BRAKES




BRAKES

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 076428 2 BAND ASSEMBLY, lower half (Includes LINING)
S 2 LINING, lower band (woven type, 21" long)(Used on tractors prior
to #15994. Order LINING KIT 076552)
911097 28 RIVET, tubular, brass, flat-hd., 3/16" x 3/8"
911098 4 RIVET, tubular, brass, flat-hd., 3/16" x 9/16"
2 9 .
076435 -4 LINING, lower band (moulded type, 10" long)(Started with tractors
#15994) 7 vh s i DG G B e Pah B R STLE 6 S e was <0e5h2
911097 36 RIVET, tubular, brass, flat-hd., 3/16" x3/8" ...........076552
L 911098 4 RIVET, tubular, brass, flat-hd., 3/16" x9/16" . ... ....... 076552
3 050325 2 PIN, band hinge
900805 4 PIN, cotter, 1/8" x 3/4"
4 058614 4 WASHER, band hinge pin
5 076427 2 BAND ASSEMBLY, upper half (Includes LINING)
[ =oess= 2 LINING, upper band (woven type, 19-1/2" long)(Used on tractors
prior to #15994. Order LINING KIT 076552)
911097 22 RIVET, tubular, brass, flat-hd., 3/16" x 3/8"
911098 4 RIVET, tubular, brass, flat-hd., 3/16" x 9/16"
..
076434 4 LINING, upper band (moulded type, 9-7/8" long)(Started with
Bractor $EST0A) . sicie spens e e snene enene e s s s svens simes s a soiew O LODDE
911097 28 RIVET, tubular, brass, flat-hd., 3/16" x3/8" ... v v« oo 076552
| 911098 4 RIVET, tubular, brass, flat-hd., 3/16" x9/16" . ... ... .... 076552
NOTE: Items 7 thru 10 were not separately serviceable on
tractors prior to serial No. 20096, being an integral
part of a welded adjuster assembly. All of these items
must be used when replacing the original welded adjust-
er assembly.
7 079013 2 ADJUSTER, brake band
916227 2 PIN, roll, 1/4" x 1"
8 079230 2 BLOCK, adjuster spring
9 079203 2 SPRING, adjuster
10 079229 2 WASHER, adjuster spring
11 050326 4 FIN, band end
12 050328 2 FORK, band adjustment
13 050323 2 BELLCRANK ASSEMBLY (Includes item 14)
14 049988 2 BUSHING, bellcrank (steel)
15 050313 2 BRACKET, bellcrank
16 035892 2 CAPSCREW, 1/2"NF x 2-1/2"
17 035068 [ CAPSCREW, 1/2"NF x 2-1/4"
904208 6 LOCKWASHER, 1/2"
911043 8 NUT, 1/2"NF
18 068267 2 CLIP, parking brake lock spring
913830 2 NUT, jam, 1/2"NF
910244 2 WASHER, plain, SAE std., 1/2"
19 072438 2 SPRING, parking brake lock
20 050316 2 LOCK, parking brake
903774 2 CAPSCREW, 5/16'"NC x 2"
906652 2 NUT, jam, 5/16'"NC
21 033074 2 PIN, parking brake lock
910967 2 PIN, cotter, 1/8" x 7/8"
22 050315 2 BRACKET, parking brake lock
23 035018 4 CAPSCREW, 1/2"NF x 1-1/2"
904208 4 LOCKWASHER, 1/2"

(Continued)
101



BRAKES (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
24 051288 2 BAR, locking, parking brake
25 049993 2 PIN, parking brake locking bar
900805 2 PIN, cotter, 1/8" x 3/4"
26 050434 2 PAD, pedal
27 050433 2 BOLT, eye, pedal pad
911044 2 NUT, 5/8"NF
904209 2 LOCKWASHER, 5/8"
052409 1 PEDAL ASSEMBLY, left brake (Includes items 30 and 32)
28
052410 1 PEDAL ASSEMBLY, right brake (Includes items 30 and 32)
29 054182 2 RING, snap, pedal shaft
30 034514 4 BUSHING, pedal (bronze)
31 054158 2 SHAFT, pedal
Q11159 2 WASHER, plain, SAE std., 1"
915276 2 FITTING, lubricating, 90°, 1/8"NPT
32 049988 2 BUSHING, pedal (steel)
33 068389 2 YOKE, operating rod
34 049993 4 PIN, brake operating rod
900805 4 PIN, cotter, 1/8" x 3/4"
35 079742 2 CLIP, pedal spring
36 070343 2 SPRING, pedal retracting
37 068361 2 ROD, brake operating
911043 2 NUT, 1/2"NF
38 078908 2 BOOT, brake operating rod (rubber)
39 050268 2 SCREW, band supporting (hex-hd., 1/2""NC x 3-1/4")
911028 2 NUT, 1/2"NC
40 049991 8 BUSHING, operating rod yoke (steel)(Tractors prior to #7144)
PAINTING AND MARKING
(Not Illustrated)
_ . i For spraying. Approximate
1 914932 ENAMEL, persian orange, quart can requirements: 3-1/4 gal. for
2 914966 - ENAMEL, persian orange, gallon can _M_Umon 2-1/4 gal. for other
odels.
3 914933 - ENAMEL, persian orange, quart can :
For brushing
S 914967 - ENAMEL, persian orange, gallon can
5 915884 - ENAMEL, persian orange, 12 ounce pressurized spray-type can
(For touch-up)
NOTE: All plates and transfers listed below are English language
printings unless otherwise indicated.
050761 1 PLATE, general instructions (7" x 7-1/2")(Attached to lower right
side of dash)
6 074583 1 PLATE, general instructions (Spanish translation, ™ x7-1/2")
(Attached to lower right side of dash)
034076 4 SCREW, thread-cutting, cross-recessed-hd., #8 x 1/2"
7 069407 1 *TRANSFER, instruction, engine primer (1-3/4" x 6")(Applied to
dash) oo 5 an © G EE ST Tae Sl wiEe e et et aaaeee... 061486
(Continued)

102



